
TERRA LAGO 
COMMUNITY DEVELOPMENT 

DISTRICT  

November 11, 2024 

BOARD OF SUPERVISORS  

REGULAR MEETING 

AGENDA 



TERRA LAGO 
COMMUNITY DEVELOPMENT DISTRICT 

AGENDA 
LETTER 



Terra Lago Community Development District 
OFFICE OF THE DISTRICT MANAGER 

2300 Glades Road, Suite 410W●Boca Raton, Florida 33431 
Phone: (561) 571-0010●Toll-free: (877) 276-0889●Fax: (561) 571-0013 

November 4, 2024 

Board of Supervisors 
Terra Lago Community Development District 

Dear Board Members: 

The Board of Supervisors of the Terra Lago Community Development District will hold a Regular 
Meeting on November 11, 2024 at 1:00 p.m., at Indiantown Realty, 16654 S.W. Warfield 
Boulevard, Indiantown, Florida 34956. The agenda is as follows: 
[...]
with the Owner to exercise the Design-Builder’s skill and judgment in furthering the interests of the Owner; to furnish 

efficient construction administration, management services and supervision; to furnish at all times an adequate supply 

of workers and materials; and to perform the Authorized Work in an expeditious and economical manner consistent 

with the Owner’s interests.  

 

§ A.6 Counterparts 
This Amendment may be executed in counterparts, a complete set of such executed counterparts shall constitute the 

same Amendment, and the signature of any party to any counterpart shall be deemed as signature to, and may be 

appended to, another counterpart.  For purposes of executing this Amendment, a document signed and transmitted by 

facsimile or by emailed PDF scan shall be treated as an original document.  The signature of any party on a faxed or 



 

AIA Document A141 – 2014 Exhibit A. Copyright © 2004 and 2014. All rights reserved. “The American Institute of Architects,” “American 

Institute of Architects,” “AIA,” the AIA Logo, and “AIA Contract Documents” are trademarks of The American Institute of Architects. This draft 
was produced at 09:35:37 ET on 06/07/2023 under Order No.4104238977 which expires on 01/13/2024, is not for resale, is licensed for one-time 

use only, and may only be used in accordance with the AIA Contract Documents® Terms of Service. To report copyright violations, e-mail 

docinfo@aiacontracts.com. 

4881-8091-7491.2  

emailed PDF scanned version of this Amendment shall be considered as an original signature and the document 

transmitted shall be considered to have the same binding legal effect as if it were originally signed.  At the request of 

either party, any facsimile or PDF scanned document shall be re-executed by both parties in original form.  No party to 

this Amendment may raise the use of facsimile, emailed PDF scan or the fact that any signature was transmitted by 

facsimile or email as a defense to the enforcement of this Amendment or any amendment executed in compliance with 

this Article.  

 

 

[Signature page follows] 

  



 

AIA Document A141 – 2014 Exhibit A. Copyright © 2004 and 2014. All rights reserved. “The American Institute of Architects,” “American 

Institute of Architects,” “AIA,” the AIA Logo, and “AIA Contract Documents” are trademarks of The American Institute of Architects. This draft 
was produced at 09:35:37 ET on 06/07/2023 under Order No.4104238977 which expires on 01/13/2024, is not for resale, is licensed for one-time 

use only, and may only be used in accordance with the AIA Contract Documents® Terms of Service. To report copyright violations, e-mail 

docinfo@aiacontracts.com. 

4881-8091-7491.2  

This Amendment to the Contract entered into as of ________ day of ________________ 2024. 

 

 

       

THE OWNER (Signature)  DESIGN-BUILDER (Signature) 

«  »«  »  «  »«  » 

(Printed name and title)  (Printed name and title) 

 

 

 



 

4881-8091-7491.2  

EXHIBIT 1 TO DESIGN BUILD AMENDMENT 
 

CONTRACTOR’S GMP COST BREAKDOWN AND ALLOWANCES 

 

 

 
 

 

  



 

7733 Hooper Road, West Palm Beach, FL 33411  
www.FLDrilling.com 

Phone: 561-844-2966 Fax: 561-844-2967 
State of Florida Water Well Contractor #11148 

State of Florida Certified General Contractor CGC1522104 

October 23rd, 2024 
 
To: Darin Lockwood  
 
Project: Indiantown WWTP Design-Build Improvements 
 
Subject: Letter of Quotation for GMP E – Wastewater Treatment Plant 
 
We are pleased to offer this Guaranteed Maximum Price (GMP) proposal to furnish all labor and equipment to 
perform construction services identified below for the Influent Pump Station for the Indiantown WWTP. 
 
Total Lump Sum Price: $13,580,169.97 (see attached schedule of values) 
  
Included in our proposed scope of work: 
 

• Only the materials and services in the attached Florida Aquastore proposal attached. 
• Bonding costs proportional to the cost of the work in this GMP. 

 
 
 
Excluded in our proposed scope of work: 

 
• Anything not explicitly included in the Florida Aquastore proposal attached. 

 
Sincerely, 
 
Jeffrey Holst 
Jeffrey Holst, Senior Vice President 
Florida Design Drilling LLC 
561-818-3228 
Jeff@fldrilling.com 

c::::;::;::f\ 
FLORIDA 
DRIILLING 

\I 

mailto:Jeff@fldrilling.com


Item Description Cost
GMP E - Florida Aquastore WWTP

Direct Conctractor Costs:
11 Div 11 - Equipment Taxable 6,951,703.00$      
11 Div 11 - Equipment Non-Taxable 4,473,197.00$      
11 Div 11 - Sales Tax 417,152.18$         
17 Total of Lines 1.A - 16 11,842,052.18$    

18 Contingency (Line 17 x X%) -$                        

19 Lines 1.A. + 17 + 18 11,842,052.18$   

21 Allowance #1 - Builder's Risk Insurance 150,000.00$         
22 Allowance #2
23 Allowance #3
24 Lines 21 + 22 + 23 150,000.00$         

25 GMP Subtotal: (Lines 19 + 24) 11,992,052.18$   

26 Markup (Markup Amount x 10%) 1,199,205.22$      

27 GMP Subtotal with Markup (Lines 25 + 26) 13,191,257.40$   

28 Insurance 131,912.57$         

29 GMP Subtotal with Insurance (Lines 27 + 28) 13,323,169.97$   

30 Demand Note Premium 257,000.00$         

31 GMP Total (Lines 29 + 30) 13,580,169.97$   



 
 

1 

 
 

 
 

 
 
 

 
 

 
 

 

 

 

Prepared by: 

 

Matt Whelchel 

Florida Aquastore & Utility Construction, Inc.  

4722 NW Boca Raton Blvd., Suite C102 

Boca Raton, FL  33431 

 

Proposal For: Florida Design Drilling LLC 

  Jeff Holst 

7733 Hooper Road 

West Palm Beach, Florida 33411 

  Phone: 561-818-3228 

  Email: Jeff@FLDrilling.com  
 

Proposal No.: MW023-0509-R6 

 

Date:  May 9, 2023 

Revised: September 8, 2023 

  March 1, 2024  

  March 11, 2024 

  May 8, 2024 – 53’ clarifier option 

  June 24, 2024 – Post LOI 

  September 16, 2024 

  September 18, 2024 – mat &labor 

 

Location: Village of Indiantown, Florida 

   

  
2024 

 

 

 

Prepared by: 

 

Matt Whelchel/Greg Jablonski 

Florida Aquastore, Inc.  

4722 NW Boca Raton Blvd Suite C-102 

Boca Raton, FL 33431 

Phone: (561) 994-2400 

Email:  matt@florida-aquastore.com 

Village of Indiantown 1.2 MGD 
Aquastore Package WWTP  

2@ FIORIDA ~ TEXAS 
AQU~=STORE® AOUIESTORE® 
Design-Construct Wastewater Treatment Design-Construct Wastewater Treatment 

mailto:Jeff@FLDrilling.com


 
 

 

FLORIDA & TEXAS AQUASTORE 
4722 NW Boca Raton Boulevard, Suite C-102, Boca Raton, FL  33431 

Phone: (561) 994-2400         Fax: (561) 994-2444          www.florida-aquastore.com 
 

2 

 

 
 

Florida Design Drilling LLC in partnership with Holtz Consulting Engineers Inc. requested a 

proposal for the design and delivery of a 1.2 MGD package wastewater treatment plant in Martin 

County, Florida. This package plant will be constructed to replace an existing wastewater 

treatment plant currently in use by the Village of Indiantown. The plan shall consist of all 

necessary equipment and processes to meet the effluent permit limits detailed further in this 

proposal. Based on the effluent requirements of 6 mg/l TN after tertiary filtration, the plant 

design calls for a 4 stage BNR system with effluent filtration.   

 

The treatment requirements for the plant include: 

• Secondary treatment plant with an effluent BOD of 20, Effluent TSS of 20. 

• Class 1 reliability. 

• 4 stage BNR system with effluent filtration (reuse existing) 

• This design does not include pre-engineered larger mechanical system or tankage.  

However, we have made accommodations in the design to include a larger screen layout 

and larger blower pad(s) to accommodate equipment for future expansion.   

 

Florida Aquastore has developed a proposal that will include the following treatment processes 

to meet the permit requirements for the plant: 

• JWC IPEC Static Sidehill Screens for screening influent flows. 

• Elevated screen platform oversized to accommodate future screens.  

• A rough bar rack as a high flow back-up/emergency bypass of a screen. 

• Single Aquastore glass-fused-to-steel EQ Tank with two (2) mixers and four (4) pumps 

for primary treatment.   

• Dual Aquastore glass-fused-to-steel aeration tanks for class 1 redundancy with aeration 

blowers and diffusers. 

• Each aeration tank has a chamber for primary anoxic, aeration chamber, second anoxic 

and re-aeration zones.   

• Nitrate recycle pump station 

• Dual Aquastore glass-fused-to-steel clarifiers for class 1 redundancy with all necessary 

clarifier internals 

• RAS/WAS return pump station. 

• Scum return lift station. 

• Single Aquastore glass-fused-to-steel sludge holding tank with aeration system and 

diffusers sized for 1.2 MGD capacity.   

• Controls and instrumentation required to operate plant. 

• Drain Lift Station for solids decanting and headworks drain. 

• Supplemental carbon feed system (optional). 

• Non-Potable Water System (optional). 

• Alum feed system.  

 

Project Summary 

 

Design-Construct Wostewoter Treotment Design-Construct Wostewote r Treatment 

http://www.florida-aquastore.com/


 
 

 

FLORIDA & TEXAS AQUASTORE 
4722 NW Boca Raton Boulevard, Suite C-102, Boca Raton, FL  33431 

Phone: (561) 994-2400         Fax: (561) 994-2444          www.florida-aquastore.com 
 

3 

   

The Florida Aquastore pre-engineered integrated WWTP design is based on the following 

requirements outlined in the RFQ provided by Holtz Consulting Engineers on 2/14/24 and our 

design meetings to date.   

 

 
Note:  The final effluent requirement of 6 mg/l TN is at discharge of plant after tertiary filters 

(not after clarifiers).  Tertiary filters and chlorine contact tanks are not included in FA scope.  

 

 

 

Florida Aquastore (FA) offers the following equipment and services. FA will design, supply, and 

install all equipment listed. After completion, we will commission the plant and provide operator 

training. The equipment sizing is preliminary based on the design identified within this proposal 

and on the attached drawings. The design is subject to change upon final design with Owner’s 

input.   

 

Force Main 

Buyer will deliver sewage to the influent screen(s) under pressure. The influent lift station will 

have a flow meter. Therefore, no influent flow meter is required or provided by FAS. 

 

 

 

Equipment Description 

D esign-C onstruc t Wostewoter Tre o tme n t Design -Cons t ruct Wostewote r Treatment 

The new WWTP shal l meet the treatment requirements outl ined in the BMAP and t he plant 's operating 
permit as summarized below. 

• CBOD - 20 mg/ L 

• TSS - 20 mg/L 

• TN - 6 mg/ L 

• TP - 3 mg/ L 

Design Flows and Peaking Factors 

Flow Peaking Factors Phase 1 Flow (mgd) 
Future Phase 2 Flow 

Design Condition (mgd) 

Average Annual Flow 1.0 1.2 1.8 
Max 3-Month ADF 1.3 1.56 2.34 

Max Month ADF 1.5 1.8 2.7 
Max Day ADF 2.0 2.4 3.6 
Peak Hour Flow 4.0 4.8 7.2 

Design Pollutant Loadings - Phase 1 
Average Average Max Month Max Month Max Day Max Day 

Pol luant Concentration Loading Peaking Loading Peaking Loading 
(mg/ L) Rate (lb/ d) Factor (lb/ d) Factor Rate (lb/ d) 

CBOD 250 2502 1.3 3253 1.6 4003 
TSS 200 2002 1.3 2602 1.6 3203 
TN 40 400 1.3 520 1.6 641 

TP 7 70 1.3 91 1.6 112 

http://www.florida-aquastore.com/


 
 

 

FLORIDA & TEXAS AQUASTORE 
4722 NW Boca Raton Boulevard, Suite C-102, Boca Raton, FL  33431 

Phone: (561) 994-2400         Fax: (561) 994-2444          www.florida-aquastore.com 
 

4 

Headworks  

Two (2) IPEC 12042 Sidehill Screens with 304 stainless steel construction, with 0.100-inch 

mesh on a new elevated platform with stairway access provided for screening of the influent 

flow. Each screen is designed to handle a 2.4 MGD flow rate. The screen will include a cover for 

odor containment. Screens include oscillating spray nozzle to clean off screenings that have 

solenoid valves for activating every time based on the influent flow or a timer. Screenings will 

be collected in a dumpster that is accessible below the platform via a hauling truck to be 

disposed of by the Owner. Access to the screen will be via a new stairway and platform built 

around the system (see platform and walkways section). The platform will be sized in Phase I for 

the ultimate build out to 1.8 MGD plant. In Phase II an additional screen will be required to meet 

the design peak flows. The screens will require a freshwater connection (by Buyer). Screenings 

will fall into dumpster (provided by owner) which sits on a curbed concrete pad by FA. Pad drain 

will be connected to drain lift station. FA to supply and install all associated piping and valves 

for headworks from the influent pipe stubbed up three feet above the ground below the 

headworks.     

 

Screened influent will flow by gravity to the EQ Basin. A bypass line will connect to the EQ 

Pump discharge line in the event the EQ tank needs to be taken out of service.  

 

EQ Tank 

A single (1) Aquastore glass-fused-to-steel tank Model 7315 with an active capacity of 456,000 

gallons will be provided as an EQ Tank/Pre-Anoxic Tank. This tank can serve as an EQ Tank for 

surge control. Screened influent will be collected in this tank prior to entering the treatment 

process. The tank is equipped with two (2) submersible Wilo mixers for mixing influent 

wastewater and mixed liquor. Four (4) submersible Barmesa EQ pumps are provided to pump 

EQ back into the aeration tanks. The pumps are provided on rails with lifting chain and a 

stainless-steel portable hoist for easy removal for service. The pumps will manifold together into 

a common line after the necessary check and plug valves for isolation. The EQ tank will be 

equipped with a level sensor for controlling the EQ pumps as well as low- and high-level floats 

for cut off.  

 

(2) 16” flow meters will be installed on force main lines to each aeration tank to balance flow.   

 

Aeration Chambers – Pre-anoxic/Aeration/Anoxic/Re-Aeration Zones  

There will be dual (2) Aquastore glass fused to steel tanks Model 8715 that each have a rated 

capacity of 1,164,006 gallons total provided for the main Process Basins. Each tank will be split 

into four (4) zones with non-hydrostatic concrete block wall separations: 

 

Zone Single Train 

Volume (gallons) 

Total Plant 

Volume (gallons) 

First Anoxic 58,200 116,400 

Aeration 442,323 884,646 

Second Anoxic 58,200 116,400 

Re-Aeration 23,280 46,560 

Design-Construct Wostewoter Treotment Design-Construct Wostewote r Treatment 

http://www.florida-aquastore.com/


 
 

 

FLORIDA & TEXAS AQUASTORE 
4722 NW Boca Raton Boulevard, Suite C-102, Boca Raton, FL  33431 

Phone: (561) 994-2400         Fax: (561) 994-2444          www.florida-aquastore.com 
 

5 

Total 582,003 1,164,006 

 

Three (3) Universal Blower PAC Hybrid Lobe compressor blowers will be provided with 

sufficient capacity to meet the needs of the Aeration Tanks aeration and re-aeration zones. The 

blowers will be installed on a new concrete pad. The blowers will be equipment with discharge 

silencers, inlet filter silencers, belt guards, check and pressure relief valves, pressure gauges, and 

a manifold system able to isolate the blowers and control direction of flow. Blowers will come 

with VFDs to modulate air flow based on demand in the Aeration Tanks. Each blower will be 

provided with a sound attenuating cover to help reduce the noise level around the blowers and 

will also protect the blowers from the environment. Any enclosure or structure to further protect 

the blowers are provided by others. 

 

A control panel will be provided for the operation of the blowers. The panel will be a NEMA 3X 

panel (located inside controls building) with necessary motor IEC starters, circuit breakers, 

programmable timers, selector switches, and all necessary components designed to control the 

blowers. Control panel to be sized to allow for expansion to 1.8 MGD.  

 

The blowers will be tied into a complete SSI air diffuser system with fine bubble diffusers in the 

aeration and re-aeration zones, with isolation valves, supports, and an air purge system. Each 